



3348 Route 208, Campbell Hall, NY 10916
Phone: 845-496-1600 Fax: 845-496-1398
12960 Commerce Lake Drive, A14, Fort Myers, FL 33911
42 Day Farm Road, West Stockbridge, MA 01266
1813 State Route 7, Harpursville, NY 13787

Client:	Aden Aggregates	Project:	Bloomingsburg Quarry 2025
Material:	Concrete Sand	Project Number:	250477
Source:	Bloomingsburg Quarry	Lab Number:	25-1283
Location:	Stockpile	Item Number:	C-33
Sampled:	9/19/2025	Sampled By:	Client
Tested:	9/24/2025	Tested By:	Michael D Thomas

Report of Organic Impurities
Test Method: AASHTO T21 / ASTM C40

Test Result: Specimen is Lighter than Organic Plate Number 1.

Specification: Lighter than Plate 3 (ASTM C33)

Note: The presence of organic matter is indicated by a dark color caused by chemical reaction in the test. The scale of results ranges from 1 (very light) to 5 very dark. Gardner equivalent values are as follow.

Organic Plate No.	Gardner Color No.
1	5
2	8
3	11
4	14
5	16

Emily J. Rodriguez

Report Reviewed By: _____

The simple acceptance/rejection decision rule is utilized to determine in-tolerance and out of tolerance or pass/fail conditions and no measurement of uncertainty is applied in this determination.

This report shall not be reproduced, except in full, without written permission from Advance Testing Company, Inc.

The results in this report relate only to the items inspected or tested.

PDF